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J-TECH TACTICAL GEAR LIMITED
1F, No. 2-1 Alley 30, Lane 358, Ruiguang Rd, Neihu District, Taipei City, 114, Taiwan, R.O.C.

The following merchandise was submitted and identified by the applicant as:

Product Description:  Knurled Adjusting Bar For Harnesses 1 3/47
Style/Item No.: TAO1-0109-00
Manufacturer/Vendor: J-TECH TACTICAL GEAR LIMITED

Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:

Test Requested: Pulling Test
Test Method: 1. Secure the sample on the testing machine. (As shown on photo B)
2. Apply an upward force to the sample until it is damaged or the force up to
4,500 kef.

3. Record any findings and maximum pulling force.
4, Testing Machine: INSTRON 5581, Rate: 100 mm/min,

Test Result:

Sample Max. pulling force (kgf) Result

Knurled Adjusting Bar For

Hamesses 1 3/4™ 4,500 No visual damage was found after testing.

Date of Receipt: Jun. 11, 2014

Testing Period: Jun. 11, 2014 ~ Jun. 19, 2014

Signed for and on behalf of

SESTIahzn Lid.
o

JacKson Chen
Team Leader

This dooumend is ssusd by the Company subject 1o s Gersal Conditions of Senvice printed overieal, available on reguest or accessibls &t rmy-'w,:.-;!iipm'm"[ﬂm:-- -G RN s Asnx
and, for lacironic formal eeaniy, S-Unﬁjﬁ'."-l L4 Tarms and Conditang bof Elecinoms Dofumants ol rzn;m;.ﬂs.mm'lms-nm-ﬂmfﬂm# Honbon s drasn
e bimikaticn of Rability, indemndicalion Er"l.‘.lll.l'lb-dl'.ﬂi}l"l maued defingd hensin. Any holder of this document 18 adwsad Bhal infcematon conbared havacn nefects the Company's indings &l the Gre
of its imorssniion onby and within the limits of Client's instiructions. if any. The Company's sole nesponsibiity is 1o its Clisnl and B document does nol axonarals pafied 10 B IFANERCNSN fnom
eerrising all Bl is ard obligations under the ransaction documesnts. This documeni cannol be ro wond excepd in full, withoul priod writlen apedoval ol the Company. Ay unduilhadsed
albgrabion, or faisfication of B conlent or appeamnce of this documeni is unlewdul and offandars may be proseouted o the fullest axient of e law. Unless ofherwiss stabed the rmsults
shcos in this: becsd repon redor anly 1o the sameieds) tested WEB3426106
YD ey

SG6S Taiwam Lud 127 Wu Keng Road, New Taipei Indusinal Park, Rew Tagei Ciry, Tamwar TN LEAERNEELIE12THE
SR BN AR R Sy R 4] | 2 [BBE-2) 22093270 ¥ [BB6-2) 2295-2920 WV S5 T
Marbar al S5EE Geoup

1026



TEST REPORT

Report No. : HL60170A/2014
Page - 2 of 2
— Picture(s)-

Photo A : Appearance of the sample ' Photo B : Test setup
] ---End of Report---
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